
i 
 

 

 

Combined biological and advance oxidation processes 

for paper and pulp effluent treatment 

 

 

Prepared by 

 

Antonie Brink (1314880) 

 

Submitted to 

 

School of Chemical and Metallurgical Engineering, Faculty of Engineering and the Built 

Environment, University of the Witwatersrand, Johannesburg, in fulfilment of the 

requirements for the degree of Master of Science in Engineering. 

 

Supervisors: Craig Sheridan, Kevin Harding 

 

2017



ii 
 

Declaration: 

I declare that this dissertation is my own unaided work. It is being submitted for the degree 

of Master of Science in Engineering to the University of the Witwatersrand, Johannesburg. 

It has not been submitted before for any degree or examination to any other University. 
[...]
Table B-11: Fenton oxidation of the biologically treated RME effluent (FeSO4 = 500 mg/L; 

H2O2 = 6300 mg/L) .................................................................................................... 154 

Table B-12: Fenton oxidation of the biologically treated RME effluent (FeSO4 = 1000 mg/L; 

H2O2 = 450 mg/L) ...................................................................................................... 154 

Table B-13: Fenton oxidation of the biologically treated RME effluent (FeSO4 = 500 mg/L; 

H2O2 = 450 mg/L) ...................................................................................................... 154 



xviii 
 

Table B-14: Fenton oxidation of the biologically treated RME effluent (FeSO4 = 50 mg/L; 

H2O2 = 450 mg/L) ...................................................................................................... 155 

Table B-15: Fenton oxidation of the biologically treated RME effluent (FeSO4 = 50 mg/L; 

H2O2 = 6300 mg/L) .................................................................................................... 155 

Table B-16: Fenton oxidation of the biologically treated RME effluent (FeSO4 = 1000 mg/L; 

H2O2 = 6300 mg/L) .................................................................................................... 156 

Table B-17: Fenton oxidation of the biologically treated RME effluent (FeSO4 = 1000 mg/L; 

H2O2 = 3150 mg/L) .................................................................................................... 156 

Table B-18: Fenton oxidation of the biologically treated RME effluent (FeSO4 = 500 mg/L; 

H2O2 = 3150 mg/L) .................................................................................................... 156 

Table B-19: Fenton oxidation of the biologically treated RME effluent (FeSO4 = 50 mg/L; 

H2O2 = 3150 mg/L) .................................................................................................... 157 

Table C-1: The effect of H2O2 dosage on the COD removal in the Fenton like oxidation of 

BTME (Bio-treated Mill Effluent A) (Reaction time = 30 min; Fe2(SO4)3 = 250 mg/L; pH = 

3.3) ............................................................................................................................ 159 

Table C-2: The effect of pH on the COD removal in the Fenton like oxidation of BTME (Bio-

treated Mill Effluent A) (Reaction time = 30 min; Fe2(SO4)3 = 250 mg/L; H2O2 = 2686 

mg/L) ......................................................................................................................... 159 

Table C-3: The effect of Fe2(SO4)3 on the COD removal in the Fenton like oxidation of BTME 

(Bio-treated Mill Effluent A) (Reaction time = 30 min; H2O2 =2686 mg/L; pH = 3.3) ... 160 

Table D-1: Ozone data obtained from the ozonation of biologically treated mill effluent A (6 

gO3/L.hr at pH=8.5) ................................................................................................... 161 

Table E-1: Results from previous water network optimization work done at Mill X ............. 163 

Table F-1: Experimental error calculations ........................................................................ 165 

Table G-1: Environmental legislation on irrigation limit with industrial effluents in South Africa

 .................................................................................................................................. 166 

Table H-1: The stream results obtained from mass balance calculations for closed water 

network system (Effluent quality of WWTP: COD = 250 mg/L; TSS = 25 mg/L) ......... 167 



xix 
 

Nomenclature  

    Initial chemical oxygen demand concentration, mg/L 

    Effluent chemical oxygen demand concentration, mg/L 

    Biodegradable COD fraction  

   Biomass concentration, mg VSS/L 

   Reactor volume, m3  

   Volumetric flowrate, m3/hr 

    First order kinetic rate constant, L/mg VSS.day  

     Lumped first order rate constant, 1/hr 

    Saturation constant, g COD/L.d 

      Maximum substrate removal rate, g COD/L.d 

  Grau second order kinetic constants, hr 

  Grau second order kinetic constants (dimensionless units) 

   Reaction time, min 

       Initial chemical oxygen demand concentration, mg/L 

      Chemical oxygen demand concentration, mg/L 

       Readily degradable chemical oxygen demand, mg/L 

       Slowly degradable chemical oxygen demand, mg/L 

    Concentration of readily degradable constituents, mg/L 

    Concentration of slowly degradable constituents, mg/L 

                factorial design constants  

    First/second order reaction rate constants for individual reactions , min-1 

(first order); L.mg-1.min-1(second order)  

        Apparent rate constants for first and second order models, min-1 (first 

order); L.mg-1.min-1(second order) 

   BMG kinetic parameter 

   BMG kinetic parameter 

   Reaction time (min) 

       Chemical oxygen demand conversion constants 



xx 
 

Abbreviations  

     Adsordable organic halides  

     Advanced oxidation  processes  

    Biochemical oxygen demand 

     Biologically treated mill effluent  

    Chemical oxygen demand 

    Dissolved oxygen concentration 

     Hydraulic residence time 

      Lethal concentration 50% 

      Moving bed biofilm reactor 

     Neutral sulfite semi-chemical 

     Organic loading rates 

      Paper and pulp mill effluent  

    Recycle mill effluent 

      Soluble chemical oxygen demand 

     Total suspended solids 

     Total dissolved solids 

     Volatile suspended solids 

     Volatile organic acids 

      Wastewater treatment plant 

     Zero liquid discharge  

 



Chapter 1: Background 

1 
 

Chapter 1. Background  

The global dependence on limited usable water resources is a growing issue that greatly 

influences domestic needs and economic growth. The imbalance between supply and 

demand in South Africa is primarily caused by poor wastewater management, low rainfall 

and the increase in pollution load (DWAF 2010).  The South African paper and pulp industry 

is highly water intensive and produces large volumes of organic rich wastewaters. The fresh 

water consumption and wastewater production is estimated to be around 130 million 

m3/annum and 60 m3/ ton of paper, respectively (WRC 1990; Reddy et al. 2005).  

Wastewaters originating from the paper and pulp industry generally contain cellulosic 

material, lignin, phenols, mercaptans, chlorinated and sulfite complexes and volatile organic 

acids (Merayo et al. 2013; Carg 2012). As a result, this wastewater is generally high in 

chemical oxygen demand (COD), biochemical oxygen demand (BOD), suspended solids 

and colour (Pokhrel & Viraraghavan 2004). South African environmental legislation requires 

that paper and pulp mills treat their effluents prior to disposal.  The direct discharge of 

untreated paper and pulp mill effluents can have a negative impact on both aquatic and 

terrestrial environments.  

The excess biodegradable matter present in untreated effluents can cause oxygen depletion, 

slime growth and scum formation in surrounding waterbodies (Garg & Tripathi 2011). The 

toxic bio-recalcitrant organics are primarily lignin derived which include constituents such as 

phenols, resins, lignosulphonic acids and other hydrocarbons (Garg and Tripathi, 2011; Raj 

et al. 2007). Certain alkyl phenols originating from the paper and pulp industry can be 

considered detrimental to the aquatic environment at concentrations as low as 1- 20 mg/L 

(Staples et al. 2002). In addition, resin acids can accumulate in sediment and be responsible 

for chronic and acute toxicity in fish species (Liss et al. 1997). The dark colour of certain 

BTMEs lowers the aesthetic water quality and hinders natural photosynthesis in aquatic 

systems (Murugesan 2003; Kannan & Oblisami 1990). Chlorine bleaching effluents can 

contain harmful mutagenic constituents such as dioxins and furanones. Bleaching toxins can 

also alter the growth, mortality, maturation and metabolisms of various fish species 

(McMaster & Hewitt 2011). The disposal of mill effluents to the terrestrial environment by 

means of irrigation can have negative implications. Using diluted paper and pulp mill 

effluents for irrigation generally has positive effects on the physical and chemical properties 

of the soil as well as the growth of plants (Ullah 2012; Tripathi et al. 2014). However, non-

diluted full strength paper and pulp mill effluents can have a negative impact on plant growth 

(Medhi et al. 2011). In South Africa, there have been cases reported where toxic bio-

recalcitrant organic constituents present in the paper and pulp mill effluents percolated 



Chapter 1: Background 

2 
 

through irrigated lands and into surrounding waterbodies (Leske 1995). Consequently, the 

treatment of the biodegradable and bio-recalcitrant organics is considered to be a critical 

aspect for the future preservation of aquatic and terrestrial environments. 

The market for wastewater treatment in the paper and pulp industry is expected to increase 

by 60% from 2012 to 2020 (Meyer & Edwards 2014). Wastewater treatment in the paper and 

pulp industry could be divided into primary, secondary and tertiary treatment technologies.  

Primary systems commonly include clarifiers and flotation units which remove the majority of 

the total suspended solids (TSS) (Biermann 1996). Secondary biological treatment is 

incorporated into wastewater treatment plants (WWTPs) to remove excess biodegradable 

material (Bishnoi et al. 2006). Secondary treatment systems incorporate a combination of 

aerobic and anaerobic biological processes to remove the majority of biodegradable 

compounds. These aerobic treatment systems could include activated sludge (AS) units, 

moving bed biofilm reactors (MBBR), aerated lagoons (AL), sequencing batch reactors 

(SBR) and membrane bioreactors.  The anaerobic treatment systems includes upflow 

anaerobic sludge blanket (UASB) reactors, anaerobic baffled reactors (ABR), anaerobic 

fluidized bed reactors and anaerobic membrane reactors (AnMBR). Tertiary systems are 

incorporated in cases where the quality of biologically treated effluent is still insufficient for 

disposal or reuse. Advanced oxidation processes (AOP), membrane filtration and biological 

filters are usually implemented as a tertiary treatment system (Karat 2013).  

The rising cost of fresh water, stricter environmental legislation and socio-political pressure 

are all factors that contributed to the paper and pulp industry adopting zero liquid discharge 

(ZLD) policies. The reuse of process water can ultimately decrease operational and 

discharge costs at the mill (Habets & Driessen 2007). The implementation of primary, 

secondary and tertiary treatment systems are required to close the water network at mills. 

Tertiary membrane filtration processes are generally required to achieve complete water 

network closure. The problem with employing membrane filtration processes directly are 

related to membrane fouling and highly concentrated bio-recalcitrant retentated streams. 

The coupling of membrane processes with advanced oxidation processes (AOP) have 

yielded promising results by reducing the initial membrane fouling (Oh et al. 2009) and 

cleaner retentate streams (Hermosilla et al. 2012). 

The treatment of paper and pulp mill effluents with biological and advanced oxidation 

processes (AOP) will not only assist the paper and pulp industry to comply with 

environmental legislation but will also contribute in the closure of the water network. As a 

result, this technical and economic study investigates the potential of combining biological 

and AOP techniques for the treatment of PPMEs.   



Chapter 1: Background 

3 
 

1.1 Problem statement 

The research in this study aims to address the wastewater treatment problems at two 

separate mills. Mill X  primarily uses recycled fibre as feedstock for the pulping process. The 

mill already contains a primary clarifier to remove the majority of the total suspended solids 

(TSS). However, the mill discharges the effluent and relies on the local municipality for 

freshwater and effluent treatment.  The mill currently pays for fresh water (R15.60/m3) and 

discharge (R4.60/m3) of the effluent. Previous water network optimization research at the 

mill  was aimed to minimize the fresh water demand and closing the water network (Vurdiah 

2015).  This research suggested that a wastewater treatment plant is required to reduce the 

COD, BOD, TSS and colour before more process water can be reused (Vurdiah 2015). The 

closure of the water network generally leads to the build-up of contaminants. By closing the 

water network, the organic and inorganic constituents can cause slaking, slime formation 

and clogging problems. To move one step closer to complete water network closure (zero 

liquid discharge) at the mill, it is necessary for both biological and advanced oxidation 

processes (AOP) be implemented at Mill X.  

Mill Y uses both recycle and virgin fibre in a neutral sulfite semi-chemical (NSSC) pulping 

process. The wastewater is currently being treated by primary clarifiers, dissolved air 

floatation unit (DAF), cascading dams and filtration units prior to irrigation. Recent socio-

political pressure has urged for the removal of the cascading dams. As a result, a 

wastewater treatment plant is required to reduce the biodegradable matter of the effluent 

prior to irrigation. Excessive amounts of biodegradable matter can initiate bacterial and 

fungal growth in the irrigation systems and evidently lead to clogging problems. 

Environmental legislation also requires that the chemical oxygen demand (COD) should be 

within irrigation limits (< 400 mg/L). The secondary biological treatment systems can reduce 

the biochemical oxygen demand (BOD). However, low BOD/COD ratios (0.22 - 0.35) 

indicate that biological systems alone will not be able to achieve the COD irrigations limits. 

Consequently, the implementation of both biological and AOP technologies are essential to 

reduce the BOD and COD concentrations prior to irrigation. 

1.2 Aim and objective  

The aim of this project was to investigate the technical and economic potential of combining 

biological and advanced oxidation processes (AOP) for the treatment of paper and pulp mill 

effluents. The main objectives of this dissertation are given as follows: 

1. Identify and select suitable biological and AOP technologies for the treatment of 

paper and pulp mill effluents.  



Chapter 1: Background 

4 
 

2. Determine the performance capabilities and kinetics of the biological treatment 

process selected in Objective 1. 

3. Investigate the performance capabilities and kinetics of the AOP technology selected 

in Objective 1.  

4. Evaluate the economic feasibility of the selected biological and AOP treatment 

technologies.  

1.3 Dissertation description   

Chapter 1 gives a brief description of the necessity of wastewater treatment in the paper and 

pulp industry. A comprehensive literature study was conducted for the purpose of identifying 

suitable treatment strategies and technologies in Chapter 2. The technology selection 

process for this project is given in Chapter 3. The potential of an aerobic moving bed biofilm 

reactor (MBBR) for the treatment of paper and pulp mill effluent was investigated in Chapter 

4. Whereas, the potential of the Fenton and Fenton-like treatment processes are discussed 

in Chapter 5 and 6, respectively. Chapter 4 to Chapter 6 are written articles which were 

submitted to Journal of Water Process Engineering, Process Safety and Environmental 

Protection and TAPPSA for publication. The economic feasibility of aerobic MBBR, Fenton, 

Fenton-like treatment technologies are discussed in Chapter 7. The main conclusions and 